2] n
% \f/gf f/‘/ﬁ @@

7
Ve

@
0 o

2
4 -
Lz@ﬁ IM P
L b w

B
&

7 / Model: ZT 512TRW
VY Part No.: 90066601

Year: 2022




POS QTY | PARTNUMBER | BESKRIVELSE DESCRIPTION

A-1 1 427187 PLASTHANDTAG FOR B@JLE | PLASTIC HANDLE
FOR FREMTRAK

A-2 1 428866 B@JLE FOR FREMTRAK CLUTCH LEVER (ROUND)
(RUND)

A-3 1 448021 B@JLE FOR STOP BRAKE LEVER

A-4 1 428853 BESLAG MED STOP FOR BRACKET
B@JLER

A-5 1 419334 PLASTHANDTAG FOR B@JLE | PLASTIC HANDLE
FOR STOP

A-6 1 419232 SOFTGRIP HANDLE

A-7 1 428874 STYR UDEN SOFTGRIP HANDELBAR

A-8 1 428856 KABELHOLDER CABLE HOLDER

A9 1 432458 BREMSEKABEL BRAKE CABLE

A-10 1 440218 KOBLINGSKABEL GT CLUTCH CABLE

A-11 1 428859 STYRR@R NEDRE HANDELBAR

A-12 4 427152 BRADDEBOLT M8X50 BOLT M8X50

A-13 4 419242 SKIVE 8.5X16X1.54 WASHER 8.5X16X1.54

A-14 4 439369 FINGERSKRUE M@RK S@LV | KNOB

A-15 1 419237 HOLDER FOR STARTSNOR HOLDER

A-16 1 419337 LASEM@TRIK M6 LOCKING NUT M6

A-17 2 428883 KABELHOLDER/CLIPS PLAST | CABLE HOLDER

A-18 2 419245 BOLT M8X35 BOLT M8X35

A-19 2 419246 MOTRIK M8 NUT M8

A-20 2 419247 PROP PLUG

B-1 1 419330 PANEL PLAST VENSTRE PANEL
@VRE

B-2 2 419325 BOLT SPECIEL BOLT

B-3 2 419324 FJEDER SPRING

B-4 2 432461 GREB PLASTIK PLASTIC GRIP

B-5 1 443435 KABEL CHOKER CABLE

B-6 6 419273 M@TRIK M6 NUT M6

B-7 2 419322 PLADE PLATE

B-8 2 419236 FLANGEBOLT M6X30 COLLAR BOLT M6X30

B-9 2 419320 BOLT M6X40 BOLT M6X40

B-10 1 419329 PANEL PLAST VENSTRE PANEL
NEDRE

B-11 4 428877 SKRUE ST4,2X15 SCREW ST4,2X15

B-12 6 419332 SKRUE ST4,2X25 SCREW ST4,2X25

B-13 1 433268 KOPHOLDER PANEL HANDLE PANEL

B-14 1 435670 PANEL H@JRE/QVRE UPPER COVER OF RIGHT

PANEL

B-15 1 419321 B@S BUSHING

B-16 1 432459 KABEL GAS CABLE

B-17 1 435682 PANEL LOWER COVER OF RIGHT

PANEL

c-1 1 TG670V TG670V TG670V

C-2 3 419284 BOLT M8X25 BOLT M8X25

C-3 1 419289 NOT NOT

C-4 1 435494 KNIVHOLDER BLADE ADAPTER

C-5 2 419286 HAETTE SCREW CAP

C-6 1 435495 REMSK/AERM BELT COVER

C-7 4 419288 SKRUE ST4,8X12 SCREW ST4,8X12




POS QTY | PARTNUMBER | BESKRIVELSE DESCRIPTION

C-8 1 435496 AFD/ZEKNING BELT COVER PLATE

C-9 1 435497 AFDZAKNING BELT COVER PLATE

C-10 1 419291 KNIV 50CM BLADE 20"

c-11 1 419292 SKIVE FOR KNIV WASHER

C-12 1 419293 STALBOLT FOR KNIVHOLDER | STEEL BOLT

3/8-24UNFX35

C-13 1 435712 MOTORDAKSEL ENGINE COVER

C-14 2 435711 BOLT SCREW

C-15 1 419403 FILTER FILTER

C-16 1 419404 KLEMME CLAMP

D-1 4 419276 BOLT M8X15 BOLT M8X15

D-2 1 419300 H@JDEJUSTERING SORT HEIGHT ADJUSTMENT SORT

D-3 1 443444 BESLAG H@JRE RIGHT BRACKET

D-4 4 439963 M@TRIK NUT

D-5 1 449005 KLIPPESKJOLD DECK

D-6 1 449006 BIOKLIP SKARM MULCHING PLUG

D-7 1 419278 KRAVE SLEEVE

D-8 1 419279 O-RING 11X2.5 O-RING 11X2.5

D-9 1 435502 VASKESTUDS WASHING LINKER

D-10 1 439373 SKRUE SCREW

D-11 1 443446 BESLAG VENSTRE LEFT BRACKET

D-12 2 419271 BESLAG FOR BAGSKARM BRACKET

D-13 3 419270 BOLT M6X14 BOLT M6X14

D-14 1 449007 HOLDER FOR BAGSKARM REAR COVER PEDESTAL

D-15 3 419273 M@TRIK M6 NUT M6

D-16 2 421741 HAETTE HOOD

D-17 1 439426 UDKASTERKLAP REAR COVER

D-18 1 419302 FJEDER SPRING

D-19 1 419301 AKSEL SHAFT

D-20 2 428877 SKRUE ST4,2X15 SCREW ST4,2X15

D-21 1 445420 PLADE PLATE

D-22 3 419246 M@TRIK M8 NUT M8

D-23 1 445421 BESLAG FIXED PLATE

D-24 3 445422 BOLT BOLT

D-25 2 419263 M@TRIK M5 NUT M5

D-26 1 435508 BESLAG SIDE DISCHARGE BRACKET

D-27 2 421982 BOLT M5X12 BOLT M5X12

D-28 1 421770 AKSEL SHAFT

D-29 1 432575 FJEDER FOR UDKASTSKZARM| SIDE DISCHARGE COVER
SPRING

D-30 2 434588 SKRUE ST4.2X12 SCREW ST4.2X12

D-31 1 439391 PLADE COVER PLATE

D-32 1 439375 FJEDER SPRING

D-33 1 439418 SK/AERM FOR BIOKLIP SIDE DISCHARGE COVER

D-34 1 439377 LAS LOCK

D-35 1 435510 UDKASTERSK/AERM SIDE-DISCHARGE GUIDING
BOARD

D-36 1 436544 DAKSEL COVER

E-1 1 435511 HANDTAG FOR HEIGHT ADJUSTMENT

H@JDEJUSTERING HANDLE
E-2 1 445423 AKSEL REAR WHEEL SHAFT




POS QTY | PARTNUMBER | BESKRIVELSE DESCRIPTION

E-3 2 419250 STOVDAKSEL 11" DUST CAP 11"

E-4 3 419251 FJEDERSKIVE SPRING COLLAR

E-5 2 419350 STALBOLT M6X12 STEEL BOLT M6X12

E-6 1 427159 FJEDER TIL SPRING
HGJDEJUSTERING

E-7 2 419254 HJUL,PLAST-TRAK M/LEJE WHEEL 270X60X12
270X60X12

E-8 2 419255 SKIVE 13.2X24.3 WASHER 13.2X24.3

E-9 2 419256 M@TRIK M8 NUT M8

E-10 2 439410 HJULKAPSEL 11" 11" OUTER WHEEL COVER

E-11 1 449008 SPLIT PIN SPLIT PIN

E-12 1 421759 KILEREM LI 737 BELT LI 737

E-13 1 440219 GEARBOX GT GT GEARBOX

E-14 1 432578 FJEDER FOR GEAR SPRING

E-15 2 419262 STIFT @5 MM /L 17 MM PIN

E-16 4 419263 M@TRIK M5 NUT M5

E-17 2 435515 KRAVE SHAFT SLEEVE

E-18 4 421982 BOLT M5X12 BOLT M5X12

E-19 5 419266 SEEGERRING U12 RETAINER RING U12

E-20 2 419267 SKIVE 12.5X24X1.5 WASHER 12.5X24X1.5

E-21 1 419268 PALHJUL VENSTRE 15 RATCHET WHEEL 15
TANDER TANDER

E-22 1 419269 PALHJUL H@JRE 15 TENDER | RATCHET WHEEL 15

TANDER

E-23 1 449009 BQJLE CONNECTING ROD

E-24 6 439963 M@TRIK NUT

E-25 4 449010 B@S BUSH

E-26 8 449011 SKIVE FLAT WASHER

E-27 3 445427 BESLAG PLATE

E-28 1 445428 BESLAG PLATE

E-29 4 449012 B@S BUSH

E-30 4 419284 BOLT M8X25 BOLT M8X25

E-31 1 419295 M@TRIK M6 NUT M6

E-32 1 445430 LASEPAL LOCK KNOB

E-33 2 445433 SKRUE M5X35 SCREW

E-34 1 445434 @VRE LASEPAL SKJOLD UPPER COVER OF LOCK

E-35 1 445435 FJEDER SPRING

E-36 1 445436 STIFT PIN

E-37 1 445437 NEDRE LASEPAL SKJOLD LOWER COVER OF LOCK

E-38 1 445439 STIFT PIN

E-39 1 445440 ROTERENDE AKSEL ROTATING SHAFT

E-40 1 445446 FORBINDELSESSTANG CONNECTING ROD

E-41 1 419297 HJUL, PLAST M/LEJER WHEEL 200X50X12
200X50X12

E-42 1 445441 HJULAKSEL WHEEL AXLE

E-43 1 439411 HJULKAPSEL 8" "8"" OUTER WHEEL COVER"

E-44 1 445442 HOLDER HOLDER

E-45 2 449013 BOLT BOLT

F-1 1 435520 BQJLE METAL BRACKET

F-2 2 419335 SKIVE 5X32X1,2 WASHER 5X32X1,2

F-3 4 419288 SKRUE ST4,8X12 SCREW ST4,8X12

F-4 2 435522 BESLAG FIXED PLATE




POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

F-5 1 439430 OPSAMLER TOP PLASTIC COVER

F-6 1 419312 PLADE UNDER HANDTAG PLATE
PLAST

F-7 435524 COVER HAND COVER

F-8 435525 INDIKATOR FOR FYLDE INDICATED BOARD
OPSAMLER

F-9 1 449014 OPSAMLERPOSE FABRIC BAG

F-10 1 439429 GRASOPSAMLER KPL. GRASS COLLECTOR






